
  

 
  

 

LEHIGH COUNTY AUTHORITY 
  Published: December 2, 2024 

BOARD MEETING AGENDA – December 9 – 12:00 p.m. 
 
In-Person or Virtual Meeting Attendance Options Available: Meetings of the LCA Board of Directors will 
be held at LCA’s Main Office as well as online using the Zoom Meetings application, which includes a 
telephone option. Public participation is welcomed both in-person or virtually. Instructions for joining the 
meeting online or by phone are posted on the LCA website in the morning on the day of the meeting, prior to the 
start of each meeting. You may also issue comment to LCA via email to LCABoard@lehighcountyauthority.org 
in advance of any meeting or view the meeting at a later time by visiting the LCA website. Please visit 
[...]
such as disinfection by-products, taste and odor and 
seasonal algae. 
NYC Water Board, Kensico Watershed PFAS 
Assessment, NY. Lead PFAS engineer investigating 
potential sources of PFAS into the Kensico Reservoir 
considering supplies from the two large aqueducts as well 
as the watershed to the reservoir. A review of available 
data and watershed assessment of potential sources is 
underway to identify any streams that may contribute PFAS 
that could be a potential risk to the large supply of potable 
water to NYC.
Chestnut St PFAS Project, Orange, NJ. Project lead 
that conducted a feasibility study for the installation of ion 
exchange or GAC to address PFAS levels in the raw water 
that exceeded NJDEP state regulations. Incorporation 
of the best available technology and location within 
the existing 4.6 MGD treatment train were evaluated 
considering numerous site constraints and continual 
operations of plant during construction. AECOM now 
preparing the 100% design for bidding at end of year.
New Jersey American Water Delaware River Regional 
Water Treatment Plant PFAS Pilot and Feasibility 
Study, Delran, NJ. PFAS lead for the evaluation of multiple 
alternatives to provide PFAS treatment on a variable 
surface water supply at a 40 MGD water treatment plant. 
The feasibility study includes 12 months of field column 
piloting of GAC, IX and novel adsorbents to determine the 
best technology considering retrofitting into a large surface 
water plant with other water quality drivers.
Confidential Client, CO. Provided technical review of 
two new regional ion exchange treatment facilities sized 
at 5 MGD and 10 MGD to provide treatment for 27 wells 
impacted by PFAS compounds. 

Water Treatment Plant Upgrades for PFAS, Pennsville, 
NJ. Providing quality review of proposed design 
improvements for a 3 MGD groundwater supply impacted 
by PFAS. In addition, improvements to address elevated iron 
and manganese and residual management needs will be 
assessed. 
Confidential Client, Water Treatment Plant Upgrades, 
Mid-Ohio River Valley. Task manager and lead design 
engineer responsible for design treatment process 
upgrades to nine water treatment plants ranging in 
size between 0.5 mgd to 2.4 mgd in the Mid-Ohio River 
Valley in Ohio and West Virginia after an industrial facility 
contaminated regional groundwater supplies with a trace 
organic compound (PFOA). The design used treatment with 
granular activated carbon and provisions for backwash 
handling to manage suspended solids discharge. The 
granular activated carbon treatment process design 
was applicable to each facility but the overall design 
needs, constraints, and details were unique to each water 
treatment plant with each plant having their own hydraulic 
and treatment complexities. 
Process Water Treatment System, Parkersburg, 
WV. Project involves design for a process water system 
impacted by multiple PFAS. Currently, a 2.2 MGD production 
well is impacted in the part per billion range with both 
short and long chain PFAS. We evaluated GAC and IX 
technologies based on treatment effectiveness and project 
timing for installation considering permitting requirements 
and developed a design for initial use of GAC that can be 
retrofitted to IX in the future if warranted for life-cycle cost 
savings. Project challenges included elevated inorganics 
requiring pretreatment and the need for new backwash 
facilities along with site constraints that included limited 
space availability for the two parallel trains of 80,000 lb GAC 
vessels arranged in series with lead-lag operation.
Confidential, Groundwater Remediation, Parlin, NJ. Lead 
design engineer responsible for conceptual through final 
design of a 500 gpm groundwater collection, transmission, 
and treatment system to address organic contaminants. 
The force main piping for the extraction of raw water and 
transmission of treated effluent exceeds 12,500 linear 
feet. The system consists of oxidation, sedimentation, 
and filtration processes to remove high iron levels; an 
air stripping system for removal of volatile organics; and 
granular activated carbon to remove PFAS. 

(Continued)

AECOM 9

Lehigh County AuthorityDesign Phase, Bidding Phase and Funding Assistance 
Services: Allentown Division PFAS Treatment



Representative Experience
Connecticut Water Company, Rockville Water Treatment Plant, CT. Technical 
manager, lead process design engineer and Startup Leader for new 9 mgd 
conventional water treatment plant. Performed process design, solids and flow 
balances, filter and dissolved air flotation (DAF) residuals handling systems, and 
chemical feed systems for new facility. Provided support during construction and 
Owner interface with CT DPH and successfully performed the commissioning to 
bring the new plant on-line.
Connecticut Water Company, Williams Water Treatment Plant Clarification 
Feasibility Study, Piloting, and Facilities Planning, Chester, CT. Conducted a one 
season pilot study at the Williams water treatment plant. Evaluated the Superpulsator 
clarifier, intermediate ozonation, and granular activated carbon filtration to meet the 
requirements of the Disinfectants/ Disinfection By-Products Rule and Interim Enhanced 
Surface Water Treatment Rule.

South Norwalk Electric and Water, Wilton Water Treatment Plant Feasibility and 
Pilot Studies and Improvements Design, South Norwalk, CT. Managed a water 
treatment pilot study. Operated four process trains in parallel to determine the process 
that would yield the best performance, including conventional processes such as 
dissolved air flotation- ozonation- filtration and ballasted settling-ozonation-filtration 
(GAC) as well as two types of ultrafiltration: Koch pressurized ultrafiltration and Zenon 
immersed ultrafiltration. Provided technical review and start- up services for membrane 
system.

City of Pittsfield, Water Master Plan and Capital Improvements Plan, Pittsfield, 
MA. Lead water process engineer for the preparation of a comprehensive water 
master plan and capital improvements plan for the City’s water system. The project 
consisted of the preparation of demand projections, evaluation of historical water 
use, a water treatment plant evaluation, a water distribution system evaluation, 
evaluation of supply, and watershed protection. Served as technical manager for the 
water treatment plant performance evaluation and proposed alternatives to upgrade, 
modify, or replace the plants. Assisted with a 20 year capital improvements plan that 
incorporated the findings of the evaluations.
Tri-Town Board of Water Commissioners, Regional Water Treatment Plant, 
Braintree, MA. Lead process design manager and technical reviewer for 13 mgd 
regional water treatment plant serving the communities of Holbrook, Randolph, and 
Braintree near greater Boston, Massachusetts. Process includes pre-oxidation, 
dissolved air flotation and GAC filtration for organics and PFAS removal. The facility 
will be the largest surface water PFAS removal system in New England.
Providence Water, Residuals and Backwash Recycle Upgrades for Philip J. 
Holton Water Purification Plant, Providence, RI. Technical specialist for water 
treatment process to provide engineering services for the residuals and backwash 
recycle upgrades at the Philip J. Holton Water Purification Plant. Currently in 
design, this project addresses the separation of spent filter backwash waste from 
the existing drainage system; the construction of a new spent backwash recycle 
system to manage spent filter backwash; construction of new engineered residuals 

Years of Experience
Total Years: 27

Education
MS, Civil Engineering, 
Colorado State University
BS, Civil Engineering, 
University of Massachusetts 
Lowell

Registrations, Certifications, 
Licenses, Special Training

Professional Engineer: MA
Board Certified 
Environmental Engineer

Professional Affiliations
American Water Works 
Association 
Engineers Without Borders
Rural Water Supply Network 

Bill is a technical manager and Associate Vice President specializing in all aspects 
of municipal water treatment systems. He has provided comprehensive services for 
water treatment unit process design, regulatory compliance, bench studies, pilot tests, 
feasibility studies, and construction sequencing programs. He has extensive experience with 
commissioning and in alternative delivery projects including progressive design build (PDB) and design-
build-operate (DBO).

William Clunie, PE, BCEE
Process Technical Advisor

AECOM 10

Lehigh County AuthorityDesign Phase, Bidding Phase and Funding Assistance 
Services: Allentown Division PFAS Treatment



William Clunie, PE
Process Engineer

thickening lagoons; modification of existing drying beds 
to handle the thickened residuals; construction of a new 
decant pumping station to handle decant from the new 
engineered lagoons; and the removal of residuals from the 
South Sedimentation Basin and Lagoons 1A, 1B, and 2.
Springfield Water & Sewer Commission West Parish 
Filters Plant, Springfield, MA. Provided filter assessment 
for 60 mgd direct filtration facility. Evaluated unit filter run 
volumes, backwash hydraulics, backwash sub-routines, 
and filtered water quality in order to improve filter run times. 
Recommended a short-term program to extend second 
low rate wash program as well as conducted chemical 
filter cleaning. Cleaning increased filter run times by 35%. 
Currently working with Owner for long term planning of 
underdrain replacement project.
City of Newport, Lawton Valley and Station No. 1 Water 
Treatment Plants Design Build Project, Newport, RI. 
Process design engineer. Responsible for the process design 
for this $64 million project. The scope includes upgrading 
the 9 mgd Station No. 1 plant; and replacing the 7 mgd 
Lawton Valley plant with a new treatment plant on the same 
site. The two plants will each have a core process of rapid 
mix, coagulation, dissolved air filtration (DAF) followed by 
primary carbon filtration and, finally, post-filter absorbers 
using granular activated carbon (GAC) to meet the City’s water 
quality requirements.

Milford Water Company, Dilla Street WTP, Milford, MA. 
Served as lead process engineer for the design of the 5 
mgd Dilla Street Water Treatment Plant for the Milford Water 
Company. Designed and managed a two-season pilot study 
consisting of DAF & GAC versus UF membranes, developed 
conceptual design report, and continuing to provide process 
design for the 5 mgd facility. This is a combined groundwater 
and surface treatment plant, which will target removal or iron, 
manganese, TOC, color, turbidity, and T&O.

Inima/Aquaria LLC, Taunton River Desalination Plant 
Design-Build, Dighton, MA. Lead process engineer on the 
pilot study and design of the Taunton River plant, a 5 mgd 
brackish water desalination plant that includes immersed 
membrane ultrafiltration for pretreatment followed by reverse 
osmosis for removal of salinity. Managed the pilot study, 
evaluated disinfection by-product control strategies, and 
oversaw the process design.

City of Northampton, Water Filtration Facility Design 
and Construction, Northampton, MA. Project engineer 
for the bench-scale treatability study for a proposed 6 mgd 
water treatment plant. Devised a three-season jar testing 
program to identify optimal coagulant and coagulant doses, 
and optimal blending ratios of the three raw water sources. 
Assisted the city in seeking financial assistance through the 
state revolving fund program and assisted in the final design 
of the facility.

City of Columbus, Dublin Road Water Treatment Plant 
Capacity Increase Evaluation, Columbus, OH. Process 
engineer for the Dublin Road water treatment plant upgrade 
and expansion from 65 to 90 mgd, including processes 
suitable for softening. Assisted with the development of a 
feasibility study; evaluated process alternatives including 
clarification, precipitative softening, filtration, and reverse 
osmosis for reblending softened water for evaluation in pilot 
scale; and developed a pilot study design and cost estimates 
for the pilot facility.

Woonsocket Water Treatment Facility, Woonsocket, 
RI. Technical manager for 7.5 mgd DAF and GAC water 
treatment plant for design-build-operate (DBO) project for 
City of Woonsocket Rhode Island. Served as lead start-up 
and commissioning manager, performed tracer studies and 
corrosion control monitoring program to obtain regulatory 
approval for new facility. 

Graham Hill Water Treatment Plant Facility Improvement 
Program, Santa Cruz, CA. Providing detailed design for 
20 mgd progressive design build project for surface water 
treatment facility utilizing inclined plate settlers, intermediate 
ozone, biological filtration, and second stage post-filter 
GAC adsorbers for organics and PFAS removal. Prepared 
alternatives analysis for various solids handling alternatives 
and future UV disinfection.

(Continued)

AECOM 11

Lehigh County AuthorityDesign Phase, Bidding Phase and Funding Assistance 
Services: Allentown Division PFAS Treatment



Representative Experience
Aqua Pennsylvania, Neshaminy Water Treatment Plan Condition and 
Performance Evaluation, Langhorne, PA. Project manager for performance and 
condition assessment of a 15 mgd drinking water treatment plant, including a visual 
site assessment, processing plant data, evaluating historical performance, and 
preparing a capital improvement plan. Evaluated process improvement options and 
identified additional studies to evaluate the need for future PFAS treatment.
Aqua Pennsylvania, Surface Water PFAS Treatability Testing (6 locations). 
Project Manager for evaluating the PFAS treatability of six surface water treatment 
plants in Southeastern PA using rapid small scale column testing (RSSCT). Assisted in 
testing plan development, sample collection, dechlorination, and transit to AECOM’s 
treatability lab. Oversaw project management of the effort including coordination with 
analytical laboratory and technical memoranda preparation.
New Jersey American Water, Delaware River Regional Water Treatment Plant 
PFAS Feasibility Study and Alternative Evaluation, Delran, NJ. Project manager 
for a PFAS feasibility study and alternative evaluation for a 40 mgd drinking water 
treatment plant. Project includes a 9-month pilot of several adsorption media for 
design criteria selection and an evaluation of different alternatives for full scale 
implementation PFAS treatment of the surface water source.
Philadelphia Water Department, Wastewater Master Plan Update, Philadelphia, 
PA. Lead for asset evaluation task including defining equipment types, estimating 
service life, estimating costs, preparing a replacement schedule, and developing 
prioritization methods based on risk. Assisted in wet weather capacity evaluations 
including hydraulic bottleneck identification and evaluation. 
Philadelphia Water Department, West Oak Lane Pumping Station Rehabilitation, 
Philadelphia PA. Project engineer for the rehabilitation of a drinking water booster 
station including replacement of pumps, switchgear, and building repairs. Produced 
drawings and specifications for final design documents. Coordinated the preparation 
of drawings and specifications from all disciplines and provided technical comments. 
Project manager for engineering services during construction.
Philadelphia Water Department, Water Security Improvements, Philadelphia, PA. 
Project engineer for updates to water security design at Baxter WTP. Also assisted with 
engineering services during construction including submittal and RFI coordination and 
O&M manual/record drawing review. Project manager for engineering services during 
construction.
Philadelphia Water Department, Plant-wide Hydraulic Models, Philadelphia, 
PA. Developed spreadsheet-based hydraulic models for three water pollution 
control plants. programmed calculations to predict the hydraulic grade line 
throughout the plant at various flow rates and operating scenarios. Wrote custom 
iterative macros to allow for continuous backwater calculations through the plant 
during periods of high flow. Developed user-friendly interface which allows users to 
recalculate results after modifying inputs. Calibrated models using field data.
Philadelphia Water Department, 2016 Wastewater Master Plan, Philadelphia, 
PA. Assisted with master planning activities on combined sewer infrastructure 

Years of Experience
Total Years: 12

Education
MS, Civil Engineering, Temple 
University, 2018
BS, Civil Engineering, Temple 
University, 2012

Registrations, Certifications, 
Licenses, Special Training

Professional Engineer: PA, 
NJ

Professional Affiliations
American Water Works 
Association
Water Environment 
Federation 
American Society of Civil 
Engineers

Ben is a water/wastewater project manager with experience in planning, design, and 
construction management of water and wastewater treatment plants, pump stations 
and distribution/collection systems. He has worked with many clients in the Northeast, 
including the Philadelphia Water Department, NYC Department of Environmental Protection, 
Aqua Pennsylvania, and PA American Water.

Ben Deatrich, PE
Project Manager

AECOM 12

Lehigh County AuthorityDesign Phase, Bidding Phase and Funding Assistance 
Services: Allentown Division PFAS Treatment



Ben Deatrich, PE
Project Manager

across the City of Philadelphia. Performed technical writing 
and editing. Performed planning level alternatives analysis 
for increased in-plant wet weather treatment capacity 
and future regulatory scenarios. Collected asset data and 
conducting site assessments for asset service life and 
replacement schedule. Developed cost estimates using 
historical data and by developing planning level quantity 
take-offs and obtaining per-unit cost data. Calculated 
per capita flow and peaking factors based on historical 
data and rainfall records. Performed calculations on 
existing infrastructure to determine treatment parameters 
like surface overflow rate for comparison with potential 
treatment by advanced technologies.
Philadelphia Water Department, Northeast WPCP 
Secondary Bypass Conduit, Philadelphia, PA. Staff 
engineer for the construction of a two-barrel secondary 
treatment bypass conduit. Assisted with engineering 
services during construction including submittal review and 
RFI responses.
Philadelphia Water Department, Coulter Street Bridge 
Water Main Relay, Philadelphia, PA. Technical lead for the 
design of approximately 400 feet of 8-inch water mains, 
including a bridge crossing over SEPTA tracks. Developed 
custom details for bridge attachment and casing pipe, 
including pipe hangars, cradles, and spacers. Prepared 
plans, details, special provisions, and cost estimates.
Philadelphia Water Department, Adams Avenue 
Connector (I-95) Water Main Relay, Philadelphia, PA. 
Project engineer for the design of approximately 2,800 feet 
of water distribution pipe with larger, ductile iron mains. 
Selected horizontal and vertical alignments to maintain 
utility separation. Prepared plans, details, specifications, 
and cost estimate.
Philadelphia Water Department, Green Infrastructure, 
Philadelphia, PA. Designed stormwater BMPs for local and 
state roads in Philadelphia. Calculated stormwater runoff 
volume, inlet spacing, detention time, and gutter spread. 
Experience with both infiltration and slow-release BMPs. 
Veolia Water Pennsylvania, Rabold WTP Upgrades, 
Mechanicsburg, PA. Project manager for major process 
upgrades to a 3 mgd drinking water treatment plant. 
Conventional sedimentation tanks replaced with plate 
settlers and modified conventional sand filtration replaced 
with membrane gravity filtration. Ancillary upgrades include 
vertical turbine pumps, blowers, chemical feed systems 
and a pre-manufactured steel building enclosing the 
pretreatment tank for algae concerns.